TC 150 2025 <2025><EU><F2101Y2>
IGNITION SYSTEM
63888

'
v

&,
3

¥

S ———— 0

(]
7]
Pos Part Number Description Additional Text Quantity
1 A45041031000 Engine control unit 1.00
2 A45041031050 Engine control unit rubber 1.00
6 A44039007100 Ignition cable 1.00
7 47039093000 SPARK PLUG 1.00
8 51739091000 Sealing boot 1.00
9 0026060186 COLLAR SCREW M6X18 ISA30 2.00
10 55639006000 Iginition coil 1.00
11 A42039004010 Pick UP hanger 1.00
12 79239404000 Stator 1.00
13 A46030002050 Cable retainer 1.00
14 0025050166 HH collar screw M5x16 TX30 2.00
15 00120502538 Bolt DIN 6912 - M5x25 SS 3.00
16 A42039405000 Rotor 1.00
17 A42030040000 Ignition cover gasket 1.00
18 A42030002044C1 Ignition cover cmpl. 1.00
19 0025060206 HH collar screw M6x20 TX30 6.00
22 A42040040000 Starter motor cover 1.00
23 0025060306 HH collar screw M6x30 TX30 1.00
24 A42040001000 Starter motor 1.00
25 0025060256 HH collar screw M6x25 TX30 2.00




50440026000

BENDIX

\ 1.00




